D41
D45

D42
, ~
G2S52P Back Extension
Model: G2S52P YEAR 2006

DRAWING # GMO03-A25A

SERIAL # @

REV. 0.1 DATE: 4/04/2007

_/
Y




G2 Back Extension Parts List Rev2.xls

REF # JHT Parts No. SAP # Description Q'ty| Unit
AB1 |SZGMO3FRM-G2 013433-ZG2 [MAIN FRAME(POLARIZED TITANIUM) 1 |SET
ACl [SZGMO3BFR-G2 024104-ZG2 |BASE FRAME(POLARIZED TITANIUM) 1 |SET
ACS5  |SP0810009A 015788-A GMO3FOOT ADJUSTABLE TUBEWELDING SET 1 |SET
AC7 |SZGMO03HDB-G2 024106-ZG2 |[HANDLE BAR SET(POLARIZED TITANIUM) 1 |SET
AC8 |order AC7 (both) LEFT HANDEBAR (PART OF AC7) 1 |EA
AD1  |SZGMO03ARM-G2 013431-ZG2 |ARM FRAME(POLARIZED TITANIUM) 1 |SET
AD2  [SP0803078AA 025409-B BACK PAD FIXING TUBE 1 |SET
AF1  |SZGMO03CAM-G2 024105-ZG2 |CAM FRAME(POLARIZED TITANIUM) 1 |SET
AF4  |SN0801001H 014780-H PULLEY SET 1 |SET
AH1 |SZGMO3LAF-G2 013435-ZG2 |LEG ADJUSTMENT FRAME(POLARIZED TITANIUM) 1 |SET
AK1 [SZGMO3TPL 013437-ZG2 |TOP WEIGHT PLATE 1 |SET
AL1  [SP0807001A 015771-A GMO1WEIGHT STORAGE HORN WELDING SET(ELEC 1 [SET
AL2  |SP0807002A 015772-A GMO1 INCREMENTAL BAYONETWELDING SET 1 |SET
B22  |[MB0304027D 000510-D 76.2FOOT PAD 1 [PCS
B23  |IMB06D3002B 001522-B RUBBER STOPPER 2 |PCS
B25 |MB0308001C 000542-C WEIGHT PLATE SUPPORT FOOT PAD 1 [PCS
B26 |MB0304026E 000509-E 89FOOT PAD 2 |PCS
B27 |MB0601010A 000791-A BOTTLE HOLDER 1 [PCS
B28 |MZE0104192 004535-AC ROUND HEX SOCKET SCREW 1 |PCS
B29 |MZEO111022AB 004703-AF OBLIQUE INNER HEX SOCKET SCREW 3 |PCS
B30 |MZE0301014 004975-00 Insert Nut; ALS7-8125-3.8(0.5-3.8); ALS7-8125-3.8(0.5-3.8) 9 |PCS
B31 |MZE0106049AB 004601-AC HEX BOLTBOLT 4 |PCS
B32 |MZE0502091AB 005084-AB FLAT WASHER ®5.3X®10X1.0T(ZINC PLATING) 4 |EA
B33 |MZE0502091AB 005084-AB FLAT WASHER ®5.3X®10X1.0T(ZINC PLATING) 4 [PCS
B42  |MJ2828001F 008589-F UPPER COVER FIXING HORN PLATE 2 |PCS
B43  |MZE0102010 004356-AD OVAL PHILLIP SCREW 10 |PCS
B44  |MJ1925001E 008450-G UPPER COVER OUTER L-SHAPE BRACKET 4 |PCS
B50 |MZE0504018A 005181-A WASHER 4 |PCS
B51 |MZE0504017A 005180-A OUTSIDE SAWTOOTH WASHER(SUS304) 6 |PCS
C31 |MB0401072C 000586-F FOAM 2 |PCS
C32 |MB0304021D 000508-D 60FOOT PAD 2 |PCS
C33 |MZEO0112144 004786-00 Screw, Oval Hex Socket, M10 x 1.5P x 25L 6 |PCS
C34 MZE0104174 020097-00 Round Hex Socket Screw, M10 x 1.5P x 251 2 [PCS
C35 |MZEO0111022AB 004703-AF OBLIQUE INNER HEX SOCKET SCREW 2 |PCS
C36 |MJ4827001E 009371-E 25 GRIP END COVER 2 |PCS
C37 |MZEO0114060A 004855-AC SETTLE BOLT 8 |PCS
C38 |MB0614017D 000996-D SEAT POST TUBE BUSHING 1 |PCS
C39 |MZE0502235A 020479-AB Flat Washer, 6.2 x 12 x 1.0T 10 |PCS
C40 |MZE0501027 005017-00 Washer, Springr, SW10 (10.2 x 18.4 x 2.5T) Chromed 14 [PCS
C41  |MZE0104207 004542-00 Round Hex Socket Screw, M10 x 1.5P x 110L 2 |PCS
C43  |MZE0204028 004943-00 Nut, Nylon, M10x1.5P 4 |PCS
C44  |MD0616002D 004283-D SAFETY STRAP 1 [PCS
C45 |MZE0104243A 004555-AB Screw, Round, Hex-Socket, M10 x 1.5P x 25L 12 [PCS
C46  |MJ4822006B 009356-B 25 Foam Stopper Ring, Aluminum 6061 2 |PCS
C60  |[MJ2802013B 008523-B Washer, Arc, M10 x 28 x 10.5 SS41 4 |PCS
D14 MJ4807001CB 009317-CB Balance Plate, Black 1 |PCS
D15  [MJ4803088A 009309-A Swivel Axle, 20 x 232L SCM4 1 |PCS
D16 |MJ2802001C 008522-C Rotating Washer, SS41 (Zinc Plating) 1 [PCS
D17  |MJ4803024F 009289-F Back Pad Adjustable Axle, Center Axle 1 [PCS
D23 [MDO0501007 004077-00 Ball Bearing, 600427 2 |PCS
D24 [SZGMO02DTP-G2 013422-ZG2 |ADJUSTMENT PIN ASSEMBLY 2 |SET
D25 [MZE0104241AB 004553-AB SCREW ROUND-HEX-SOCK 3 |PCS
D26  [MJ2806002F 008543-F LEVELER ADJUSTABLE COVER 1 |PCS




G2 Back Extension Parts List Rev2.xls

REF # JHT Parts No. SAP # Description Q'ty| Unit
D27 |[MB06D3003E 001523-E CAM STOPPER RUBBER 3 |PCS
D28 [MZEO0112127 004780-AC OVAL HEX SOCKET SCREW 2 |PCS
D29 MZE0105033 004574-00 Screw;Hex Socket;Sink;M8x1.25Px15L, CrMo 1 |PCS
D30 [MZE0104196 004536-00 ROUND HEX SOCKET SCREW 1 |PSC
D31 [MDO0504016 004118-00 DRY BEARING(WITH FLANGE) 2 |PCS
D32 [MZE0502174 005132-00 Washer, Flat, 13 x 26 x 2.5T Chromed 3 |PCS
D33 [MZE0501028 005018-00 SPRING WASHER 3 |PCS
D34 |MB06D3005B 001525-B Swivel Arm Stopper Rubber, Back Glue (Hardness:60 +/- 5 degrees) | 1 |PCS
D35 [MJ4812015A 009347-B 8MM AXLE CENTER SLEEVE 2 |PCS
D40  [MB0264002AA 018864-AA AXLE SLEEVE COVER 1 |PCS
D41  [MZEO0114014 004836-00 SET SCREW 1 |PCS
D42  [MJ4810007C 009339-C ROUND PAD FIXING RINGFIXER 1 |PCS
D44  [MBO0678805AA 019118-AA ROUND PAD LEFT END COVER 1 |PCS
D45  [MBO0678806AA 019119-AA ROUND PAD RIGHT END COVER 1 |PCS
D46  [MJ3238005A 022316-A ROUND PAD SLEEVE 1 |PCS
D47  [MZE0902035A 020643-A C CLIP OUTER 1 |PCS
F02 |WELDED TO AF1
F07  [MDO0615037A 035711-A Flat Belt, Mectrol 15/16" Kevlar 7 |FT
FO8  |[MJ2806001H 008542-H Cam Cover, SUS304 1 |PCS
F09  (MJ1924023D 008448-D Belt Fixing Plate, SPC (Electroplate) 2 |PCS
F10 MEO0104152AE 004519-AE Screw;Round Hex Socket;M10x1.5Px80L 1 |PCS
F11 MZE0104147 004517-00 Round Hex Socket Screw, M10 x 1.5P x 60L 4 |PCS
F12  [MZE0204028 004943-00 Nut, Nylon, M10x1.5P 1 |PCS
F13  [MZE0105035 004575-AD Plain Hex Socket Screw, M8 x 1.25P x 10L 1 |PCS
Fl14 [MZE0104199 004538-00 Rd Hex Socket Screw, M8 x 1.25P x 20L 2 |PCS
F15 [MDO0501007 004077-00 Ball Bearing, 6004ZZ 2 |PCS
F16 |[MZE0502091AB 005084-AB Flat Washer, 5.3x10x1.0T(Zinc Plating) 8 |PCS
F20 [MZE0501026 005016-00 Spring Washer, SW5 [5.1 x 9.3 x 1.3T] 8 |PCS
H1l [SZGMO02DTP-G2 013422-ZG2 |ADJUSTMENT PIN ASSEMBLY 1 |SET
H12 [MB0614017D 000996-D SEAT POST TUBE BUSHING 1 |PCS
H13 MZEO0112086 004757-00 Screw Umbrella Hex Socket, M8 x 1.25P x 12L 1 |EA
H14 [MB0304030E 000513-E RUBBER LEVELER 1 |PCS
H15 [MB0417001D 000739-D OPPRESSING TUBE FOAM 2 |PCS
H16 [MZE0502172 005130-00 Washer, Flat, 8.4 x 15.5 x 1.6T (Chromed) 1 |PCS
H17 [MZE0501016 005009-00 Washer, Spring, SW8 (8.2 x 15.4 x 2T) Chromed 1 |PCS
H18 [SW3814001F 026876-F Oppressing Tube, 25.4 x 3.0T x 262.4L [G2S52] 2 |PCS
H19 [MZEO0112006AC 004711-AC Oval Hex Socket Screw, M5 x 0.8P x 15L 4 |PCS
H20 [MB0614023B 001001-B SEAT POST TUBE BUSHING 1 |PCS
H21 [MJ4827001E 009371-E 25 Grip End Cover, Aluminum 6061 2 |PCS
H22 [MZEO0114060A 004855-AC Settle Bolt, M6 x 1.0P x 4L 4 |PCS
H32 [MZE0506002 005220-00 Wave Washer, 20.7 x 29.1 x 0.3T 2 |PCS
H33 [MJ4825012A 022400-A Spring Pin, 11 x 70L(65MN) 1 |PCS
JO1 MB1001069BA 001729-BA Seat Pad, Black 1 |PCS
J02 MB1002037BA 001754-BA Back Pad, Black 1 |PCS
J04 MB06D2007BA 001519-BA 600 Round Pad, Black 1 |PCS
K03  [ML0251004F 009641-F 20 APERTURE WEIGHT PLATE ADJUSTABLE MAST 1 |PCS
K05  [MJ3906001D 009219-D BELT CONNECTING AXLE 1 |PCS
K06 [SRO815003AA 015943-AA WEIGHT PLATE SET 19 [SET
K07 [MB06C9001A 001513-A SHOCK-ABSORB RUBBER PLATE 2 |PCS
K09  [MJ4808006E 009325-E Guide Rail, 19 x 1510L 2 |PCS
K10 |SN1104002D 014793D Weight Plate Seclect Pin w/Red Knob, SCM-21 (Zinc Plating) 1 [PCS
K10 |SN1104003B 014794-B Adjustable Pin Weight Stack w/Yellow Knob 1 [PCS
K1l [MB06C7002B 001510-B GUIDE RAIL FIXING RUBBER PLATE 2 |PCS




G2 Back Extension Parts List Rev2.xls

REF # JHT Parts No. SAP # Description Q'ty| Unit
K13  [MZE0903010 005377-00 E-SHAPED RING 4 |PCS
K14 [MD0504014 004116-00 Dry Bearing (Bushing), GSM-2023-25 40 [EA
K15 [MZE0902018 005367-00 C CLIP-EXTERNAL 2 |PCS
K16  [MJ4825001 009365-00 Spring Pin, 10 x 70L 1 |PCS
K17 |MZEO0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 1 [PCS
K18 |MZE0502020AB 005040-AB Flat Washer, Q8.5 x Q19 x 1.5T 3 |PCS
K20 MBO06C6002E 001508-E LONG GUIDE RUBBER PLATE 2 |PCS
K25 |MFO0811001A 005847-A ELASTIC ROPE 1 |PCS

not shown |[SZGMO03PAD-G2 13436-2G2 PAD KIT(BLACK) 1 |SET
not shown |SZGMOIFTN-1 013414-71 BELT FIXER SET-1 1 |SET
not shown |SM3810026A 024591-A Hardware Kit [G2S52] 1 [SET
not shown |[MH0204510A 035784-A ASSEMBLY MANUAL 1 |PCS
not shown [MF0810001A 005846-A PART CASE 1 |PCS
not shown |[MBO6E1001A 001542-A PAINTING BOTTLE 1 |PCS
not shown [MF0825001A 005853-A LUBRICANT 1 |L
L07  |SP0830002AA 015806-AA INCREMENTAL WEIGHT PLATE(5POUNDS) 2 |SET
L08 MBO06D3001E 001521-E INCREMENTAL RUBBER 2 |PCS
L09 |MZE0112073 004750-00 Oval Hex Socket Screw, M8 x 1.25P x 20L 4 |EA
L11 |MZE0501024 005015-00 Washer, Spring, SW8.2x13.5x2.0T 2 [PCS
L13  |MZE0501005 005003-00 Washer, Spring, SW5 5.1 x9.3x 1.3T 4 |EA
L14 |MZEO0112001AC 004708-AD Oval Hex Socket Screw, M8x0.8Px16L 4 |PCS
L16 |MZE0502091 005084-00 Washer,Flat, 5.3 x 10 x 1.0T,Zinc 8 [PCS
Q01  |MB0250002EB 000431-EB Weight Stack Shield 2006 Logo Acyrlic 1 [PCS
Q02 [SZGMO1UCV-G2-2  |013420-ZG2-2 |Upper Cover 2006 Model 2 |SET
Q03  [MB06C8001C 001512-C PULLEY COVER 2 [PCS
Q04 |[MB0678002A 001401-A 76.2END COVER 1 |PCS
Q05 MB06C7001D 001509-D COVER FIXING RUBBER PLATE 4 |PCS
Q06  |[MB0678021A 001410-A ELLIPTICAL END COVER 1 |PCS
Q07  |[MB06D4001C 001526-D Cover Bolt, M8 x 1.25P x 40L 4 |PCS
Q08  [MB0637002F 001240-F SWIVEL AXLE LABEL WASHER 1 |PCS
Q10  |[MB0678003A 001402-A 50END COVER 1 |PCS
Q10 |[MZEI1201003A 020699-A Nail;1/8"x12.5L 4 |EA
Q11  [SP0820001A 015801-A 50X50SQUARE TUBE END COVER 1 |SET
V0l  |[MGO0287003A 006565-A OPERATION INSTRUCTION DECAL 1 |PCS
V02  [MG0288005C 006612-C ANGLE ADJUSTABLE DECAL 1 |PCS
V03  [MGO0288002E 006611-E 15SPOUNDS WEIGHT PLATE DECAL 1 |SET
V05 MGO0204084E 005984-G UPPER COVER ALUMINUM DECAL 2 |PCS
V05 |[MG0288012B 006618-B BACK PAD ADJUSTABLE DECAL 1 |PCS
V11  [MGO0302022A 006656-A STICKER, SERIAL # 1 [EA
V13 [MGO0288034A 006631-A LEVELER ADJUSTABLE DECAL 1 |PCS
V14  |[MG0301003B 006651-B SPOUNDS WEIGHT PLATE DECAL 4 |PCS
V15 |[MZE1201003A 020699-A Nail;1/8"x12.5L 2 |[EA




	G2 Back Extension Exploded Drawing rev 3
	G2 Back Extension Parts List Rev2
	G2S52P Back Extension 


